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275 Nicholas Street, Ottawa, Ontario 
Canada, KIN 9A9 

https://doi.org/10.1017/S0317167100023787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023787


CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES VOL. 6 NO. 1 FEBURARY 1979 

Editorial —R.T. Ross (XV) 

The Treatment of Narcolepsy-Cataplexy with Nocturnal Gamma-Hydroxybutyrate 

Roger Broughton and Mortimer Mamelak 1 

Syncope of Obscure Nature—CM. Fisher 7 

Diphenylhydantoin and Pulmonary Function 
Ronald J. Smith, Godfrey C.W. Man, S.F. Paul Man, Donald R. McLean 21 

Correlations Hlstopathologlques et Neurochimiques en Fonction de Lesions de la Region du 
locus Coeruleus chez le chat, (Part 1) 
R. Marchand, M. Fantino, J. Dankova, L.J. Pofrier 27 

Treatment of Postanoxic Intention Myoclonus with Valproic Acid—J. Bruni, L.J. Willmore, B.J. Wilder 39 

Vitamin E Deficiency and Seizures In Animals and Man — A.O. Ogunmekan 43 

The Effects of Atropine and Reserpine on Cortical Kindling in the Rat 
Ronald Racine W.M. Burnham, Kenneth Livingston 47 

The Incorporation of 3H(G) L-Leucine Into Single Muscle Fibers in Duchenne Dystrophy and 

Charcot-Marle Tooth Disease —George Monckton and Halyna Marusyk 53 

Fluctuation of Plasma Cortisol Levels In Multiple Sclerosis —F.M. Butterworth, G.E. Ristow, E. Collarini 59 

Degenerative Progressive Myoclonic Epilepsy: Electrokymographlc Observations 
Iraj Derakhshan, Jamshid Lotfi and Kazen Abbsssioun 65 

New Introducer of Subcutaneous Placement of Cerebro Spinal Fluid Shunt 

Chris E.U. Ekong and Y.H. Gabriel 69 

Special Communication-Brain Resuscitation —Enrique C.G. Ventureyra and Leslie P. Ivan 71 

Abstracts of the VI th International Symposium of Parkinsons Disease 73 

Notices & Books 94 

THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES VOL. 6 NO. 2 MAY 1979 

Quebec Cooperative Study of Friedreich's Ataxia 
Andre Barbeau 145 

Cardiovascular Evaluation of Obligate Heterozygotes in Friedreich's Ataxia 
M. Cote, A. Larose, M. Cimon, and B. Lemieux 147 

Evolution of Cardiopulmonary Involvement in Friedreich's Ataxia 
M'. Cote, M. Bureau, C. Leger, J. Martin, H. Gattiker, M. Cimon, A. Larose, and B. Lemieux 151 

Regulation of Respiration in Friedreich's Ataxia 
R. Begin, L. Lupien. M. A. Bureau, J. Labbe, and B. Lemieux 159 

Oculomotor Abnormalities In Friedreich's Ataxia 

T. H. Kirkham, D. Guitton, A. Katsarkas, L. B. Kline, and E. Andermann 167 

Brain Lesions in Friedreich's Ataxia — D. R. Oppenheimer 173 

Oculomotor and Vestibular Findings in Autosomal Recessive Spastic Ataxia of 
Charlevolx-Saguenay — J. Dionne, G. Wright, H. Barber, R. Bouchard, and J. P. Bouchard 177 

Electromyography and Nerve Conduction Studies in Friedreich's Ataxia and Autosomal 
Recessive Spastic Ataxia of Charlevoix-Saguenay (ARSACS) 
J. P. Bouchard, A. Barbeau, R. Bouchard, and R. W. Bouchard 185 

Electroencephalograph^ Findings in Friedreich's Ataxia and Autosomal Recessive 
Spastic Ataxia of Charlevoix-Saguenay (ARSACS) 
R. W. Bouchard, J.P. Bouchard, R. Bouchard, and A. Barbeau 191 

Computed Tomography of Posterior Fossa in Hereditary Ataxias 
R. Langelier, J.P. Bouchard, and R. Bouchard 195 

Le Journal Canadien des Sciences Neurologiques NOVEMBER l979-(xix) 

https://doi.org/10.1017/S0317167100023787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023787


THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES VOL. 6 NO. 2 MAY 1979 

The Neuropathy of Charlevolx-Saguenay Ataxia: An Electrophysiological 
and Pathological Study — J. P. Peyronnard, L. Charron, and A. Barbeau 199 

A Cluster of Friedreich's Ataxia in Rimouski, Quebec 
J. P. Bouchard, A. Barbeau, R. Bouchard, M. Paquet, and R. W. Bouchard 205 

Measurement of Ataxia and Related Neurological Signs in the Laboratory Rat 
F. B. Jolicoeur, D. B. Rondeau, E. Hamel, R. F. Butterworth, and A. Barbeau 209 

Amino Acid Changes in Thiamine-deficient Encephalopathy: Some Implications for the 
Pathogenesis of Friedreich's Ataxia 
R. F. Butterworth, E. Hamel, F. Landreville, and A. Barbeau 217 

The Syrian Golden Hamster: A Model for the Cardiomyopathy of Friedreich's Ataxia 
J. Azari, R. Reisine, A. Barbeau, H. I. Yamamura, and R. Huxtable 223 

Erythrocyte Protoporphyrin Levels in Patients with Friedreich's and other Ataxias 
R. O. Morgan, G. Naglie, D. F. Horobin, and A. Barbeau 227 

Glucose Tolerance and Erythrocyte Insulin Receptors in Friedreich's Ataxia 
R. Draper, D. Shapcott, A. Larose, J. Stankova, F. Levesque, and B. Lemieux 233 

Pyruvate Dehydrogenase, Lipoamide Dehydrogenase, and Citrate Synthase Activity in 
Fibroblasts from Patients with Friedreich's and Charlevolx-Saguenay Ataxias 
S. B. Melancon, M. Potier, L. Dallaire, R. Rollin, G. Fontaine, and B. Grenier 241 

Pre and Postsynaptic Effects of Taurine and GABA in the Cockroach Central Nervous System 
B. Hue, M. Pelhate, and J. Chanelet 243 

Taurine and Beta-alanine Uptake in Cultured Human Skin Fibroblasts from Patients with 
Friedreich's Ataxia — S. B. Melancon, B. Grignon, M. Potier and L. Dallaire 251 

Regional Distribution of Amino Acids in Friedreich's Ataxia Brains 
R. Huxtable, J. Azari, T. Reisine, P. Johnson, H. I. Yamamura, and A. Barbeau 255 

Brain Neurotransmitter Receptors in Friedreich's Ataxia 
T. D. Reisine, J. Azari, P. C. Johnson, A. Barbeau, R. Huxtable, and H. I. Yamamura 259 

Dicarboxylic Amino Acid Uptake in Normal, Friedreich's Ataxia, and Dicarboxylic 
Aminoaciduria Fibroblasts — S. B. Melancon, B. Grenier, L. Dallaire, M. Potier, 
G. Fontaine, B. Grignon, G. Geoffroy, B. Lemieux, and A. Barbeau 263 

Fatty Acid Profile of Major Lipid Classes in Plasma Lipoproteins of Patients with 
Friedreich's Ataxia — Demonstration of a low linoleic acid content most evident in the 
cholesteryl-ester fraction — J. Davignon, Y. S. Huang, J. P. Wolf, and A. Barbeau 275 

Pilot Studies on Membranes and Some Transport Mechanisms in Friedreich's Ataxia 
A. Filla, R. F. Butterworth, and A. Barbeau 285 

Erythrocyte Membrane Lipids in Friedreich's Ataxia 
R. Draper, Y. S. Huang, D. Shapcott, B. Lemieux, M. Brennan, A. Barbeau, and J. Davignon 291 

Evidence for an Altered Physical State of Membrane Proteins in Erythrocytes in Friedreich's 
Ataxia — D. A. Butterfield, P. K. Leung, W. R. Markesberry, and A. Barbeau 295 

Hemagglutination by Lectins in Friedreich's Ataxia 

M. S. Steinberg, J. Magnani, N. Czarkowski, M. B. Coccia, and A. Barbeau 299 

Friedreich's Ataxia 1979: An Overview — A. Barbeau 311 

Notices and Books 321 

THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES VOL. 6 NO. 3 AUGUST 1979 

Editorial 323 

Spinal Epidural Infection — N.A. Russell, Richard Vaughan, and T.P. Morley 325 

Tumeurs Cerebrales de I'enfant en milieu Canadien-Francals 
R. Renevey, Y. Amyot, G. Geoffroy, M. Vanasse 329 

(xxj-NOVEMBER 1979 The Canadian Journal of Neurological Sciences 

https://doi.org/10.1017/S0317167100023787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023787


THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES VOL. 6 NO. 3 AUGUST 1979 

Treatment of Parkinson's Disease with Sodium Valproate: Clinical, Pharmacological, 
and Biochemical Observations 

John Nutt, Adrian Williams, Charles Plotkin, Nancy Eng, Michael Ziegler, and D.B. Calne 337 

Epilepsy and Pregnancy — Joseph Bruni, L. James Willmore 345 

The Use of Baclofen in Treatment of Spasticity In Multiple Sclerosis — G.M. Sawa and D.W. Paty 351 

Decrease in the Rate of Protein Synthesis by Polysomes from Cultured Fibroblasts of Patients 

and Carriers with Duchenne Muscular Dystrophy — M. Boule, M. Vanasse et L. Brakier-Gingras 355 

Painful Tonic Seizures In Multiple Sclerosis: Localization of a Lesion — C. Peter Watson, M. Chiu 359 

Giant Cystic Craniopharyngioma: Case Report — Dwight Parkinson and Michael West 363 

Cold Induced Rhabdomyolysis in Carnitine Palmyltyl Transferase Deficiency 
A.K.W. Brownell, D.L. Severson, C D . Thompson, and T. Fletcher 367 

Human Cystlcercosis: A Probable Case of Cerebral Cystlcercosis with Generalized 

Subcutaneous Nodular Lesions — Z. Ali Khan, S. Chayasirisobhon, and M. Aube 371 

Abstracts of the XlVth Canadian Congress of Neurological Sciences 375 

Notices and Books 401 

CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES VOL. 6 NO. 4 NOVEMBER 1979 

An Electrophysiological Quantitation of the Cubital Tunnel Syndrome 
Kayode Odusote and Andrew Eisen 403 

Evaluation of Cerebral Blood Flow in Arteriovenous Malformations by the Xenon 133 Inhalation Method 
Devidas Menon and Bryce Weir 411 

Methylmercury Poisoning in Canadian Indians — The Elusive Diagnosis 
Brian Wheatley, Andre Barbeau, Thomas W. Clarkson, and Lowell W. Lapham 417 

Tissue Albumin and Water Content in the Early Stages of Vasogenic Brain Edema Formation 

Michael P. Pash and W. Arnold Tweed 423 

Pathophysiology and Pharmacotherapy of Spasmodic Torticollis: A Review — S. Lai 427 

Sensations from Surgically Transferred Glabrous Skin; Central Versus Peripheral Factors 

R.W. Dykes, J.K. Terzis, and B. Strauch 437 

Medical Aspects of the Preoperative Management of Aneurysms: A Review — Bryce Weir 441 

Non-Association of Friedreich's Ataxia and HLA Based on Five Families 
S. Chamberlain, J.L. Walker, J.A. Sachs, E. Wolf, and H. Festenstein 451 

Effect of Phenytoin on Protein Binding of Valproic Acid — J. Bruni, J.M. Gallo, and B.J. Wilder 453 
Sodium Valproate in the Treatment of Cerebellar Disorders 

Andreas I. Neophytides, Paul F. Teychenne, Ronald F. Pleiffer and Donald B. Calne 455 

Notices and Books 459 

Index to Volume 6 (i) 

Le Journal Canadien c/es Sciences Neurologiques NOVEMBER \979-(xxi) 

https://doi.org/10.1017/S0317167100023787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023787


https://doi.org/10.1017/S0317167100023787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023787


Prolopa8 Roche8 

Rx Summary 

Indications 
Treatment of Parkinson's syndrome with the exception 
of drug-induced parkinsonism. 

Contraindications 
Known hypersensitivity to levodopa and/or benserazide. 
In patients In whom sympathomimetic amines are con-
traindlcated; In conjunction with monoamine oxidase 
inhibitors or within two weeks of their withdrawal. Clinical 
or laboratory evidence of uncompensated cardiovascu­
lar, endocrine, renal, hepatic, hematologic or pulmonary 
disease; narrow-angle glaucoma (may be used in wide-
angle glaucoma provided intraocular pressure remains 
under control). History of melanoma or suspicious 
undiagnosed skin lesions. 

Warnings 
Discontinue levodopa therapy at least 12 hours before 
initiating 'Prolopa' therapy. Increase dosage of 
'Prolopa' 100-25 gradually to avoid inducing CNS side 
effects (abnormal movements). Observe patients for signs 
of depression with suicidal tendencies or other serious 
behavioural changes. Caution in patients with history 
of psychotic disorders or those receiving reserpine, 
phenothiazines or tricyclic antidepressants. 
Administer with care to patients with history of myocar­
dial infarction or who have atrial, nodal or ventricular 
arrhythmias. 
Safety in patients under 18 years has not been estab­
lished. In women who are or may become pregnant bene­
fits should be weighed against possible hazards to 
mother and fetus. Should not be given to nursing 
mothers. 

Precautions 
Caution in patients with history of convulsive disorders. 
Upper gastrointestinal hemorrhage possible in patients 
with history of peptic ulcer. 
Normal activity should be resumed gradually to avoid 
risk of injury. 
Administer with caution to patients on antihypertensive 
medication; discontinue 12 hours before anesthesia. 
Monitor intraocular pressure in patients with chronic 
wide-angle glaucoma. 

Adverse reactions 
Most common are abnormal involuntary movements, 
usually dose dependent, and may disappear or become 
tolerable after dosage reduction. 
Most serious after prolonged therapy are periodic oscil­
lations in performance (end of dose akinesia, on-off 
phenomenon and akinesia paradoxica). 
Nausea, vomiting, arrythmias and orthostatic hypoten­
sion occur less frequently than with levodopa alone. 
Psychiatric disturbances, including mild elation, depres­
sion, anxiety, agitation, aggression, hallucinations and 
delusions have been encountered. 
Consult monograph for complete list of reported adverse 
effects. 

Dosage 
Recommended initial dose is one capsule 'Prolopa' 
100-25 once or twice daily, increased carefully by one 
capsule every third or fourth day until an optimum thera­
peutic effect is obtained without dyskinesias. At upper 
limits of dosage increments should be made slowly at 
2 to 4-week intervals. 
Optimal dosage for most patients is 4 to 8 capsules of 
'Prolopa' 100-25 daily (400-800 mg levodopa) divided 
into 4 to 6 doses. Most patients require no more than 
6 capsules 'Prolopa' 100-25 (600 mg levodopa) per day. 
'Prolopa' 200-50 capsules are intended only for mainte­
nance therapy once the optimal dosage has been deter­
mined using 'Prolopa' 100-25 capsules. No patients 
should receive more than 5 to 6 capsules 'Prolopa' 200-50 
daily (1000 to 1200 mg levodopa) during the first year 
of treatment. 
For patients previously treated with levodopa discontinue 
for 12 hours and initiate with 'Prolopa' 100-25 to provide 
approximately 15% of previous levodopa dosage. The 
initial daily dose, however, should not exceed 6 capsules 
'Prolopa' 100-25 divided into 4 to 6 doses. 

Supply 
Blue, flesh-coloured capsules imprinted ROCH E C and 
PROLOPA 100-25 (black ink) alternating between body 
and cap each containing 100 mg levodopa and 25 mg 
benserazide. 
Blue, caramel-coloured capsules imprinted ROCHE C and 
PROLOPA 200-50 (black ink) alternating between body 
and cap, each containing 200 mg levodopa and 50 mg 
benserazide. 
Bottles of 100. 
Product monograph available on request. 

IS Reg.Trade Mark 

'Prolopa' Is listed In provincial formularies. | P A A B 

CCPP 

ROCHE > Hoffmann-La Roche Limited 
/» Vaudreuil, Quebec J7V 6B3 
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For the management of Vertigo 
in Meniere's disease 

(Betahistine hydrochloride) T A B L E T S 

A decade of clinical 
success in Canada 
Chemically Unique 
Vasoactive Compound 
• Vascular responses similar to those of histamine1 ? 

• Tends to restore, not depress vestibular response3 4 

May Increase Blood Flow 
To Inner Ear 
• Increases cochlear blood flow in experimental 

animals56 

• Increases basilar and labyrinthine artery flow in canine 
studies7 8 

Demonstrated Efficacy and 
Patient Acceptance 
• Reduces the number and severity of vertigo attacks9'I0 

• Suitable for long term management9'10 

• Effective when other medications failed9-10 

• Well to lerated2 3 4 9 ' 1 0 

histaminic-not antihistaminic 
often a more helpful approach 
REFERENCES 
1 Hunt.W H . and Fosbmde'. R , A study •:•' som? beia-2, ana 4. p.'ridyiaî yTammes 
j Pharmacol & Exper Therap 75 299 [August! 1942 
2 Horton. BT. and von Leaen. H Clinical use of beta-2-pyndylalkylammes. Part I Proceedings 
of the Staff Meetings of The Mayo Clinic 37 692 (Dec b) 1962 
3 Bertrand. R A Meniere':- disease Subjective and objective evaluation of medical treatment 
with betahistine HC1 Add oto laryng Supplement 305 48.1972 
4 Wilmot. T J An objective study of the effect of betahistine hydrochloride on hearing and 
vestibular function tests m patients with Meniere's disease J Laryng & Otot. 85:369 [April] 1971. 
5 Snow J B , J', and Suga. F Labyrinthine vasodilators A.M A Arch. Otolaryng. 97:365 (May) 1973. 
6 Martinez. D M The effect of Sere (betahistine hydrochloride) on the circulation of the inner 
ear m experimental animals Acta oto-iaryng Supplement 305:29,1972. 
7 Anderson. W D . and Kubicek. W G Effects of betahistine HC1. nicotinic acid, and histamine 
on basilar blood 'low in anesthetized dogs Stroke 2:409 (July-August) 1971 
8 Kubicek. W G and Anderson. W D Blood Flow Changes into the Dog Labyrinthine Arteries. 
Presented at the American Academy of Ophthalmology and Otolaryngology. Chicago, 
October 29-November 2.1967 
9 Guay. R M Meniere's disease (Preliminary report of a new treatment). Applied Therapeutics 
12 2b (August) 1970 
10 Hommes, 0. R A study of the efficacy of betahistine in Meniere's synarome Acta otolaryng. 
Supplement 305 70.1972 

P R E S C R I B I N G I N F O R M A T I O N 
DESCRIPTION AND CHEMISTRY SERC is the proprietary name for a histamme-like drug gener­
a l ly designated as betahistine hydrochloride 
INDICATIONS St RC may be of vaiue in reducing the episodes of vertigo in Meniere's disease. 
No daiir is node for the effectiveness of SERC in the symptomatic treatment of any form of 
vertigo other than thdt associated witn Meniere's disease 
DOSAGE AND ADMINISTRATION The usual adult dosage has been one to two tablets (4 mg. 
each) administered orally three î mes a day 
Recommended staffing dose is two tablets three times daily Therapy is then adiusted as needed 
to maintain patient response The dosage has ranged from two tablets per day to eight tablets 
per day No more than eight tablets are recommended to be taken in any one day 
SERC (betahistine hydrochloride) is not recommended for use in children As with all drugs, 
SERC should be «ept out of reach of children 
CONTRAINDICATIONS Several patients with a history of peptic ulcer have experienced an ex­
acerbation of symptoms while using SERC Although no causal relation has been established 
StRC is cnntraindicated m the presence of peptic ulcer and in patients with a history of this 
condition SF RC is aiso contramdicated m patients with pheochromocytoma 
PRt CAUTIONS Although clinical intolerance to SERC by patients with bronchial asthma has not 
been demonstrated, caution should be exe-cised if the drug is used in these patients 
USE IN PREGNANCY The safety of SERC in pregnancy has not been established Therefore, its 
use in pregnancy or lactation, or m women of chiidbeanng age requires that its potential benefits 
be weighed against the possible risks 
ADVE RSE RE ACTIONS Oct asional patients have experienced gastric upset, nausea and headache. 
HOW SUPPLIED: Scored tablets of 4 mg each in bottles of 100 tablets 
Full Prescribing Information available on request. 

UNIMED 
Dorval. Quebec. H9P 2P4 

Pharmaceuticals Limited PAAB 
CCPP 
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Tegretol 
carbamazepine 

To help control 
refractory generalized 
tonic-clonic seizures 
without excessive sedation 

_ _ • • • • • f •* 

• • • • • • • • • • • • • • t « # t i f i « S l f S ( N r i i 5 ^ W 

•••••• ••• •••• **f.t?^*t¥f:T*\t?*y::. 

Geigy 
rescnbing 
i Sec Page IX https://doi.org/10.1017/S0317167100023787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023787



